
 
 
 
 
 
 
 
 

PRESCOTT TOWN COUNCIL
AGENDA

 
February 27, 2023

6:00 pm
Council Chambers
360 Dibble St. W.
Prescott, Ontario

 
Our Mission:

To provide responsible leadership that celebrates our achievements and invests in our future.
 

Land Acknowledgement:
We acknowledge that we are meeting on aboriginal land that has been inhabited by Indigenous

peoples.
In particular, we acknowledge the traditional territory of the Huron-Wendat, Anishinaabeg,

Haudenosaunee, Anishinabek, and the Oneida and Haudenosaunee Peoples.

Pages

1. Call to Order

2. Approval of Agenda

RECOMMENDATION
That the agenda for the Council meeting of Monday, February 27, 2023 be
approved as presented.

3. Declarations of Interest
[...]
List of contributions and achievements based on nomination criteria (Please provide specific 
examples and details) If you need more room, feel free to add a page. 

 

 

 

 
 

 

 

 

 

 
 

 
 

 

 
 
 

 
 

 
 

 
Personal information on this form is collected under the authority of Section 11 of the Municipal Act, 
2001 and will be used by the Town of Prescott to determine the appl icant ’ s eligibility for 
recognition. 

 

 
Page 1 of 2 

Page 53 of 140



 

Information provided in this application for recognition is treated confidentially. Review all the 
information you have provided since it will be used to determine the applicant’s eligibility for 
recognition. Date and sign the declaration below. 

I certify that the statements made by me are true and complete to the best of my knowledge. I 
understand that any misrepresentation made by me in connection with this application will be sufficient 
cause for rejection of this application. I authorize investigation of all statements contained in this 
application, and release from liability any person or company furnishing such information. 

 

 
 

Send to: 

Town of Prescott, 

360 Dibble Street 

P.O. Box 160 

Prescott, ON K0E 1T0 

www.prescott.ca 

Email admin@prescott.ca with subject line BUSINESS NOMINATION 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Personal information on this form is collected under the authority of Section 11 of the Municipal Act, 
2001 and will be used by the Town of Prescott to determine the appl icant ’ s eligibility for 
recognition. 

 
 

Page 2 of 2 

Declaration (Please read carefully) 

Signature of Nominator Date 

Page 54 of 140

http://www.prescott.ca/
mailto:admin@prescott.ca


 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Feb. 27 ‘23 

Strategic Plan   

 
 
 
 

 

STAFF REPORT TO COUNCIL  Report No. 15-2023  

 
Date:  February 27, 2023 
 
From: Matthew Armstrong, Chief Administrative Officer & Treasurer 
 Nathan Richard, Director of Operations 
 
Re: 2022 Prescott Drinking Water System and Wastewater System Annual Reports 
________________________________________________________________ 
 
Recommendation: 
 
That Council accept the 2022 Prescott Drinking Water System and Wastewater System 
Annual Reports. 
 
 
Background / Analysis:  
 
As part of the multi-barrier approach for the provision of water and wastewater services, 
the role of effective monitoring is a key step in the process.  The annual Drinking Water 
System and Wastewater System reports are documents by the overall performance of 
the systems which is then communicated to Council and the public. 
 
Drinking Water System 
 
The Annual Drinking Water Quality Report (ADWQR) is a requirement under Schedule 
22 of Ontario Regulation (O. Reg) 170/03 – Drinking Water Systems (the “Regulation”).  
This annual report is to be posted on the Town’s website and presented to Council. 
 
Legislative amendments to the Safe Drinking Water Act, 2002, released in 2004 
resulted in substantial changes to Water and Wastewater operations.  Amendments to 
O. Reg 170/03 increased the regulatory compliance requirements on system 
operations.  The amendments also required an increase in reporting by system owners 
on the performance of systems to the Ministry of Environment, Conservation and Parks 
and applicable stakeholders.  Reporting under Schedule 22 and Section 11 of O. Reg 
170/03 was mandated, requiring the owner of a drinking water system to prepare an 
ADWQR in accordance with the Regulation and submit these reports to Council and the 
public. 

Page 55 of 140



 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Feb. 27 ‘23 

Strategic Plan   

 
 
 
 

 

 
Description of Drinking Water System 
 
Raw Source 
 
Water is drawn from the St. Lawrence River into the plant via a 600 mm diameter steel 
intake pipe equipped with a sodium hypochlorite feed system for zebra mussel control. 
Raw water passes through a travelling screen unit located in the low lift building. The 
unit consists of wire mesh screens on a rotating belt. From there it is pumped to the 
plant for treatment. 
 
Treatment 
 
Once water enters the plant, an aluminum-based coagulant is added and flash mixed. 
The water then travels to flocculation tanks where the coagulant is allowed time to 
attract fine particles from the water. From there, the water passes through one of three 
dual media rapid sand filters. Sodium hypochlorite and hydrofluosilicic acid are added 
as water enters the clear well. To maximize contact time, the treated water is diverted to 
two baffled reservoirs, each with a capacity of 800 m3. Four vertical turbine pumps are 
available for supplying the distribution demand as needed. 
 
Distribution 
 
Watermains in the distribution system are composed of PVC, cast iron and ductile iron. 
An elevated storage tank is located on Wood Street and has a storage capacity of 2,272 
m3. The storage facility provides for peak hour demands and fire flows. 
 
Compliance 
 
The attached ADWQR provides a summary of the legislation requirements under the 
Act, and includes a summary of any non-compliance incidents, flow rates, regulatory 
sample results summary, and a major maintenance summary.  The highlights of the 
report are as follows. 
 
The Drinking Water System had an inspection by the Ministry of Environment on 
February 16, 2022.  The final inspection rating was 100% and no issues were found 
during the inspection.   
 

Page 56 of 140



 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Feb. 27 ‘23 

Strategic Plan   

 
 
 
 

 

An external audit was conducted on August 5, 2022, as part of the continuous 
improvement program.  Five minor opportunities for improvement were identified and 
subsequently addressed.   
 
There was one adverse water quality incident where the trending data over 1 hour was 
lost on the distribution chlorine analyzer due to a failure of an uninterrupted power 
supply.  This was rectified by installing a new uninterrupted power supply and a data 
card was installed in the controller to collect data in case communications were to be 
interrupted in the future. 
 
There were three complaints received from the community and all three were addressed 
by Town Staff.   
 
There were 3 watermain breaks in 2022 which were repaired using stainless steel repair 
clamps. 
 
Major Maintenance included the following projects. 
 

- New SCADA HMI 
- Fluoride lifting basket repaired and stamped by engineer 
- Spare hydromatic sump pump for basement sump pit 
- Replaced 2 valves and rebuild backflow preventer 
- Filter 1 drained, cleaned, new filter media and disinfection 
- Backwash tank and raw water chamber drained and cleaned 
- New batteries/charger for generator 
- 2 new raw water analyzer supply pumps 

 
Overall the water treatment plan runs at around 50% of the daily capacity. 
 
Wastewater System 
 
There were no community complaints, spills, overflows, or bypasses with the 
Wastewater System in 2022. 
 
Description of Wastewater System 
 
Prescott’s sewage collection system is a gravity fed collection system consisting of 
combined sanitary and storm sewers. Five pumping stations pump wastewater from the 
collection system to the wastewater treatment facility. 

Page 57 of 140



 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Feb. 27 ‘23 

Strategic Plan   

 
 
 
 

 

Prescott’s wastewater treatment plant is a Class III treatment facility. Raw sewage is 
pumped to the facility from an onsite pumping station (SPS #6), which is equipped with 
an influent bar screen and three dry well pumps. Wastewater passes through the inlet 
headworks where solids are removed using a mechanical rotary screen and conveyor. 
Grit is then removed using two parallel vortex grit separators. Aluminum sulphate is 
injected downstream of the grit separators to assist in phosphorous removal. The 
wastewater then enters three parallel, continuous-flow Sequencing Batch Reactors 
(SBRs) which operate with automated cycles (air off, air on, settle, and decant). Each 
SBR is equipped with a fine bubble aeration system, submersible mixer, variable speed 
effluent decanter and sludge removal pump. Effluent decanted from the SBRs enters an 
equalization tank where a pinch valve acts to ensure consistent flow through the UV 
disinfection system. The UV disinfection system consists of one channel with two units, 
one duty and one standby. Following disinfection, the effluent passes through an outfall 
chamber where grey water is recovered for plant processes before discharging to the 
St. Lawrence River. 
 
Activated sludge which has been removed from the SBRs is pumped to a two-stage 
aerobic digester equipped with a coarse bubble aeration system and manual decant 
arms. Activated sludge is stabilized (or digested) and dewatered, with the supernatant 
returning to the plant headworks. Digested sludge is then pumped to one of two large 
holding tanks, each equipped with a coarse bubble aeration system and manual decant 
arm, where further dewatering occurs. From the holding tanks, liquid sludge can be 
pumped to one of two large drying beds or hauled offsite for land application. 
 
Treatment Flows 
 
The hydraulic flows reaching the treatment facility in 2022 averaged 3,579 m3/day 
which represents 76% of the 4,728 m3/day design. 
 
Effluent Quality 
 
The monthly average concentrations of the carbonaceous biochemical oxygen demand 
(CBOD5), total suspended solids (TSS), total ammonia nitrogen (TAN), and total 
phosphorus (TP) remained below the effluent objectives and limits outlined in the 
facility’s ECA during 2022. In addition, the effluent pH remained within the limits and 
objectives throughout the year. The geometric mean density of E. Coli in the effluent 
also remained within the ECA limit and objective in 2022. 
 
 

Page 58 of 140



 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Feb. 27 ‘23 

Strategic Plan   

 
 
 
 

 

Effluent Quality Non-Compliance 
 
On October 4, 2022 the total suspended solids objective of 15 mg/L was exceeded by 2 
mg/L.  The effluent composite sampler was inspected for debris.  Future results were 
back to normal. 
 
Maintenance and repairs of the wastewater system included the following in 2022. 
 

- Grease holding/dewatering tank 
- SCADA HMI upgrade 
- Grey Water pump repair 
- UV system components, spare parts for repairs 
- SBR #1 drained/inspected, diffusers repaired 
- SBR Blower # repaired 
- SBR Blower #3 VFD replaced 
- Digester Stage 2 drained/inspected 
- Safety walkway for drying beds installed 
- Grey water hose bib installed headworks 
- WAS pump rebuilt 
- Multi-Ranger 200 HMI & Transducer for spare level meter 
- Lab stirrer to assist with jar testing 
- Gas detector calibrations 
- Generator maintenance 
- SPS 3 pump rebuild 
- SPS 6 pump rebuild 
- Entrance Gate SPS 6 installed 
- SPS generator maintenance 

 
 
Alternatives: 
 
None 
 
 
Environmental Impacts: 
 
None 
 
 

Page 59 of 140



 
 
 

  Date Req’d 

Information Purposes   

Policy / Action Req’d X Feb. 27 ‘23 

Strategic Plan   

 
 
 
 

 

Financial Implications: 
 
None 
 
 
Attachments: 

- Prescott Drinking Water System – 2022 Annual Water Report 
- Prescott Wastewater System – 2022 Annual Report 

 
 
 
Submitted by:      
          
Matthew Armstrong       
Chief Administrative Office & Treasurer   
 
Submitted by:       
          
Nathan Richard      
Director of Operations       

Page 60 of 140



 
Town of Prescott 

 Drinking Water System 
Waterworks # 220001245 

System Category – Large Municipal Residential 

Annual Water Report 

Prepared For: Town of Prescott 

 
Reporting Period of January 1st – December 31st 2022 

 

Issued: February 1, 2023 
 

Revision: 0 
 

Operating Authority: 
 

 
 

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11 
and Schedule 22 

Page 61 of 140



Ontario Clean Water Agency – Prescott Drinking Water System – 2022 Annual Water Report 
 

Table of Contents 
Annual Water Report ........................................................................................................... 1 

Revision History ................................................................................................................... 1 

Report Availability ............................................................................................................... 1 

Compliance Report Card ...................................................................................................... 1 

System Process Description ................................................................................................. 1 

Raw Source ........................................................................................................................................... 1 

Treatment ............................................................................................................................................. 2 

Distribution ........................................................................................................................................... 2 

Summary of Non-Compliance .............................................................................................. 2 

Adverse Water Quality Incidents .......................................................................................................... 2 

Non-Compliance ................................................................................................................................... 2 

Non-Compliance Identified in a Ministry Inspection: ........................................................................... 2 

Community Complaints ........................................................................................................................ 3 

Flows ................................................................................................................................... 3 

Raw Water Flows .................................................................................................................................. 3 

Treated Water Flows ............................................................................................................................ 4 

Regulatory Sample Results Summary ................................................................................... 5 

Microbiological Testing ......................................................................................................................... 5 

Operational Testing .............................................................................................................................. 5 

Inorganic Parameters ........................................................................................................................... 6 

Organic Parameters .............................................................................................................................. 7 

Additional Legislated Samples .............................................................................................................. 8 

Major Maintenance Summary ............................................................................................. 8 

Distribution Maintenance ..................................................................................................................... 9 

WTRS Data and Submission Confirmation ............................................................................ A 

Page 62 of 140



Ontario Clean Water Agency – Prescott Drinking Water System – 2022 Annual Water Report 
Rev. 0 Issued: February 1, 2023 P a g e  | 1 

  

Revision History 

Date Revision # Revision Notes 

February 1, 2023 0 Annual report issued 

Report Availability 

This system does not serve more than 10,000 residence and the annual reports will be available to 
residents at the Town Hall located at 360 Dibble Street West, Prescott, Ontario, as well as on the Town 
[...]
Boron: B (ug/L) - TW 2022/01/04      21.0 5000.0 No No 
Cadmium: Cd (ug/L) - TW 2022/01/04 <BDL 0.02 5.0 No No 
Chromium: Cr (ug/L) - TW 2022/01/04 <BDL 2.0 50.0 No No 
Mercury: Hg (ug/L) - TW 2022/01/04 <BDL 0.02 1.0 No No 
Selenium: Se (ug/L) - TW 2022/01/04 <BDL 1.0 50.0 No No 
Uranium: U (ug/L) - TW 2022/01/04      0.18 20.0 No No 
Additional Inorganics      

Fluoride  (mg/L) - TW 2019/01/14      0.4 1.5 No No 
Nitrite (mg/L) - TW 2022/01/10 <BDL 0.1 1.0 No No 
Nitrite (mg/L) - TW 2022/04/11 <BDL 0.1 1.0 No No 
Nitrite (mg/L) - TW 2022/07/04 <BDL 0.1 1.0 No No 
Nitrite (mg/L) - TW 2022/10/11 <BDL 0.1 1.0 No No 
Nitrate (mg/L) - TW 2022/01/10      0.3 10.0 No No 
Nitrate (mg/L) - TW 2022/04/11      0.3 10.0 No No 
Nitrate (mg/L) - TW 2022/07/04      0.2 10.0 No No 
Nitrate (mg/L) - TW 2022/10/11      0.1 10.0 No No 
Sodium: Na (mg/L) - TW 2019/01/14      15.9 20* N/A N/A 
*There is no "MAC" for Sodium.  The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical Officer of 
Health should be notified mg/L when the sodium concentration exceeds 20 mg/L so that this information may be 
communicated to local physicians for their use with patients on sodium restricted diets. 

Schedule 15 Sampling: 

The Schedule 15 Sampling is required under O.Reg 170/03.  This system is under reduced sampling.  One 
in house plumbing samples was collected upon request from resident. 

Distribution System Number of Sampling 
Points Number of Samples 

Range of Results MAC 
(ug/L) 

Number of 
Exceedances Minimum Maximum 

Alkalinity (mg/L) 6 6 88 97 N/A N/A 
pH 6 6 7.60 7.80 N/A N/A 

Lead (ug/l) 4 4 0.05 0.156 10 0 

 

Page 68 of 140



Ontario Clean Water Agency – Prescott Drinking Water System – 2022 Annual Water Report 
Rev. 0 Issued: February 1, 2023 P a g e  | 7 

  
Organic Parameters  
These parameters are tested annually as a requirement under O.Reg 170/03.  In the event any of the 
parameters exceed half of the maximum allowable concentration the parameter is required to be 
sampled quarterly. 

 
Sample Date 

(yyyy/mm/dd) Sample Result MAC 
Number of 

Exceedances 
MAC 1/2 MAC 

Treated Water      
Alachlor (ug/L)  - TW 2022/01/04 <BDL 0.3 5.0 No No 
Atrazine + N-dealkylated metabolites (ug/L) - TW 2022/01/04 <BDL 1.0 20.0 No No 
Azinphos-methyl (ug/L) - TW 2022/01/04 <BDL 0.5 1.0 No No 
Benzene (ug/L) - TW 2022/01/04 <BDL 0.006 0.01 No Yes 
Benzo(a)pyrene (ug/L) - TW 2022/01/04 <BDL 0.5 5.0 No No 
Bromoxynil (ug/L) - TW 2022/01/04 <BDL 3.0 90.0 No No 
Carbaryl (ug/L) - TW 2022/01/04 <BDL 1.0 90.0 No No 
Carbofuran (ug/L)  - TW 2022/01/04 <BDL 0.2 2.0 No No 
Carbon Tetrachloride (ug/L)  - TW 2022/01/04 <BDL 0.5 90.0 No No 
Chlorpyrifos (ug/L)  - TW 2022/01/04 <BDL 1.0 20.0 No No 
Diazinon (ug/L) - TW 2022/01/04 <BDL 1.0 120.0 No No 
Dicamba (ug/L) - TW 2022/01/04 <BDL 0.5 200.0 No No 
1,2-Dichlorobenzene (ug/L) - TW 2022/01/04 <BDL 0.5 5.0 No No 
1,4-Dichlorobenzene (ug/L) - TW 2022/01/04 <BDL 0.5 5.0 No No 
1,2-Dichloroethane (ug/L) - TW 2022/01/04 <BDL 0.5 14.0 No No 
1,1-Dichloroethylene (ug/L) - TW 2022/01/04 <BDL 5.0 50.0 No No 
Dichloromethane (Methylene Chloride) (ug/L) - 
TW 

2022/01/04 <BDL 0.2 900.0 No No 

2,4-Dichlorophenol (ug/L) - TW 2022/01/04 <BDL 1.0 100.0 No No 
2,4-Dichlorophenoxy acetic acid (2,4-D) (ug/L) - 
TW 

2022/01/04 <BDL 0.9 9.0 No No 

Diclofop-methyl (ug/L) - TW 2022/01/04 <BDL 1.0 20.0 No No 
Dimethoate (ug/L) - TW 2022/01/04 <BDL 5.0 70.0 No No 
Diquat (ug/L) - TW 2022/01/04 <BDL 5.0 150.0 No No 
Diuron (ug/L) - TW 2022/01/04 <BDL 25.0 280.0 No No 
Glyphosate (ug/L) - TW 2022/01/04 <BDL 5.0 190.0 No No 
Malathion (ug/L) - TW 2022/01/04 <BDL 3.0 50.0 No No 
2-Methyl-4chlorophenoxyacetic Acid (MCPA) 2022/01/04 <BDL 3.0 80.0 No No 
Metolachlor (ug/L) - TW 2022/01/04 <BDL 0.5 80.0 No No 
Metribuzin (ug/L) - TW 2022/01/04 <BDL 1.0 10.0 No No 
Monochlorobenzene (Chlorobenzene) (ug/L) - TW 2022/01/04 <BDL 0.05 3.0 No No 
Paraquat (ug/L) - TW 2022/01/04 <BDL 0.2 60.0 No No 
PCB (ug/L) - TW 2022/01/04 <BDL 0.3 2.0 No No 
Pentachlorophenol (ug/L) - TW 2022/01/04 <BDL 5.0 190.0 No No 
Phorate (ug/L) - TW 2022/01/04 <BDL 0.1 1.0 No No 
Picloram (ug/L) - TW 2022/01/04 <BDL 0.3 5.0 No No 

Page 69 of 140



Ontario Clean Water Agency – Prescott Drinking Water System – 2022 Annual Water Report 
Rev. 0 Issued: February 1, 2023 P a g e  | 8 

  
 

Sample Date 
(yyyy/mm/dd) Sample Result MAC 

Number of 
Exceedances 

MAC 1/2 MAC 

Prometryne (ug/L) - TW 2022/01/04 <BDL 1.0 20.0 No No 
Simazine (ug/L) - TW 2022/01/04 <BDL 0.5 10.0 No No 
Terbufos (ug/L) - TW 2022/01/04 <BDL 0.5 1.0 No No 
Tetrachloroethylene (ug/L) - TW 2022/01/04 <BDL 0.5 10.0 No No 
2,3,4,6-Tetrachlorophenol (ug/L) - TW 2022/01/04 <BDL 0.2 100.0 No No 
Triallate (ug/L)  - TW 2022/01/04 <BDL 10.0 230.0 No No 
Trichloroethylene (ug/L) - TW 2022/01/04 <BDL 0.5 5.0 No No 
2,4,6-Trichlorophenol (ug/L) - TW 2022/01/04 <BDL 0.2 5.0 No No 
Trifluralin (ug/L) - TW 2022/01/04 <BDL 0.5 45.0 No No 
Vinyl Chloride (ug/L) - TW 2022/01/04 <BDL 0.2 1.0 No No 
 Sample Year RAA MAC No. of Exceedances 
Distribution Water  (ug/L) (ug/L) MAC ½ MAC 

Trihalomethane: Total (ug/L)  Annual Average - 
DW 2022 35 100 No No 

Haloacetic Acid (HAA): Total (ug/L)   
Annual Average - DW 2022 29.275 80 No  No 

MAC = Maximum Allowable Concentration as per O.Reg 169/03 
BDL = Below the laboratory detection level 
RAA = Running Annual Average 

Additional Legislated Samples 
Document Parameter Limit (mg/L)  Result (mg/L) 

MDWL # 161-101 Filter Backwash Supernatant 
Suspended Solids Annual Average  < 25 12.9 

 Major Maintenance Summary 

WO # Description 
2639121 
2680577 
2680566 
2963981 
2680970 
2680563 
2680583 
2680969 

New SCADA HMI 
Fluoride lifting basket repaired and stamped by engineer  
Spare hydromatic sump pump for basement sump pit 
Replace 2 valves and rebuild backflow preventer 
Filter 1 drained, cleaned, new filter media and disinfection 
Backwash tank and raw water chamber drained and cleaned 
New batteries/charger for generator 
2 new raw water analyzer supply pumps  

 

 

 

Page 70 of 140



Ontario Clean Water Agency – Prescott Drinking Water System – 2022 Annual Water Report 
Rev. 0 Issued: February 1, 2023 P a g e  | 9 

  
Distribution Maintenance 

Date Location 
Reference Category Details Corrective Repair 

02/04/22 Park St and 
George St 

1 Circumferential break Installed stainless repair clamp 

11/29/22 731 Duke St 1 Circumferential break Installed stainless repair clamp 

12/27/22 460 Wood St E 1 Circumferential break Installed stainless repair clamp 

 
 
 

Page 71 of 140



Ontario Clean Water Agency – Prescott Drinking Water System – 2022 Annual Water Report 
 

 
Appendix A 
WTRS Data and Submission Confirmation 

 
 

 

Page 72 of 140



 

 
Prescott Wastewater System 

Waterworks # 110001122 

 
Annual Report 

 
Prepared For: Town of Prescott 

Reporting Period of January 1st – December 31st 2022 
 

Issued: February 1, 2023 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 

This report has been prepared to meet the requirements set out in: 
 

Document Document # Issue Date Issue Number 
Facility ECA 6996-9ZYNWH October 5, 2015 N/A 

ECA for Municipal Sewage Collection System 5215-6VRQTA November 22, 2006 N/A 

  

Page 73 of 140



Ontario Clean Water Agency – Prescott Wastewater System – 2022 Annual Report 

  
 

Table of Contents 

1 Revision History 

2 Operations and Compliance Reliability Indices 

3 Process Description 

4 Treatment Flows 

5 Raw Sewage Quality 

6 Effluent Quality 

7 Monitoring Schedule 

8 Operating Issues/Problems 

9 Maintenance 

10 Sludge Generation 

11 Summary of Complaints 

Appendix A - Imported Sewage Sample Results 

Appendix B – 2023 Sample Calendar 

Appendix C - Biosolids Quality Report 

Appendix D - Details of Abnormal Sewage Discharge Events 

Appendix E - ECA Annual Report Requirements 

 
 
 
 
 
 

 

Page 74 of 140



Prescott Wastewater System – 2022 Annual Report Rev.0 Issued: 01-Feb-2023 P a g e  | 1 
 

1 Revision History 

Date Rev# Revisions Revised By 

01-Feb-2023 0 Annual Report Issued PCT 

2 Operations and Compliance Reliability Indices 

Compliance Event Details 

Ministry of Environment Inspections • No inspections in 2022 

Ministry of Labour Inspections • No inspections in 2022 

Non-Compliance • None to report 

Community Complaints • None to report 

Spills • None to report 

Overflows • None to report 

Bypass • None to report 

Diversion (if applicable) • None to report 

3 Process Description 

Prescott’s sewage collection system is a gravity fed collection system consisting of combined sanitary 
and storm sewers. Five pumping stations pump wastewater from the collection system to the 
wastewater treatment facility. 
 
Prescott’s wastewater treatment plant is a Class III treatment facility.  Raw sewage is pumped to the 
facility from an onsite pumping station (SPS #6), which is equipped with an influent bar screen and three 
dry well pumps.  Wastewater passes through the inlet headworks where solids are removed using a 
mechanical rotary screen and conveyor.  Grit is then removed using two parallel vortex grit separators.  
Aluminum sulphate is injected downstream of the grit separators to assist in phosphorous removal.  The 
wastewater then enters three parallel, continuous-flow Sequencing Batch Reactors (SBRs) which 
operate with automated cycles (air off, air on, settle, and decant).  Each SBR is equipped with a fine 
bubble aeration system, submersible mixer, variable speed effluent decanter and sludge removal pump.  
Effluent decanted from the SBRs enters an equalization tank where a pinch valve acts to ensure 
consistent flow through the UV disinfection system.  The UV disinfection system consists of one channel 
with two units, one duty and one standby.  Following disinfection, the effluent passes through an outfall 
chamber where grey water is recovered for plant processes before discharging to the St. Lawrence River. 
 

Page 75 of 140



Prescott Wastewater System – 2022 Annual Report Rev.0 Issued: 01-Feb-2023 P a g e  | 2 
 

Activated sludge which has been removed from the SBRs is pumped to a two-stage aerobic digester 
equipped with a coarse bubble aeration system and manual decant arms.  Activated sludge is stabilized 
(or digested) and dewatered, with the supernatant returning to the plant headworks.  Digested sludge is 
then pumped to one of two large holding tanks, each equipped with a coarse bubble aeration system 
and manual decant arm, where further dewatering occurs.  From the holding tanks, liquid sludge can be 
pumped to one of two large drying beds or hauled offsite for land application. 

4 Treatment Flows 

The hydraulic flows reaching the treatment facility in 2022 averaged 3579 m3/day which represents 76% 
of the 4,728 m3/day design.   

4.1 Raw Flow (m3/d) 

 

4.2 Effluent Flow (m3/d) 

 

 

 

 

 

 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Limit 4728 4728 4728 4728 4728 4728 4728 4728 4728 4728 4728 4728
Average Daily Flow (m3/d) 2257 3323 6965 6069 3973 3053 3353 2335 2299 2299 2976 4042
Maximum Daily Flow (m3\d) 2527 8060 1304511486 6436 4152 7437 3381 4280 2680 6052 10094

0
2000
4000
6000
8000

10000
12000
14000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Average Daily Flow (m3/d) 2386 3444 6961 6152 4082 3206 3497 2578 2540 2381 3221 4135
Maximum Daily Flow (m3\d) 2875 7414 1299611540 6265 4351 7790 3854 4636 2996 5901 9674

0
2000
4000
6000
8000

10000
12000
14000

Page 76 of 140



Prescott Wastewater System – 2022 Annual Report Rev.0 Issued: 01-Feb-2023 P a g e  | 3 
 

4.2.1 Annual Comparison (m3) 

 

5 Raw Sewage Quality 

5.1 BOD5 (mg/L) 

 

5.1.1 5-year BOD5 Trend 

 

2013 2014 2015 2016 2017 2018 2019 2020 2021 2022
Total Annual Flow 1187755 1152842 1122009 1154729 1475823 1249025 1329270 1121566 980830 1356642

0
200000
400000
600000
800000

1000000
1200000
1400000
1600000

0

50

100

150

200

250

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Page 77 of 140



Prescott Wastewater System – 2022 Annual Report Rev.0 Issued: 01-Feb-2023 P a g e  | 4 
 

5.2 Total Suspended Solids (mg/L) 

 

5.2.1 5-year Total Suspended Solids Trend 

 
 

5.3 Total Phosphorus (mg/L) 

 
 
 

0

200

400

600

800

1000

1200

1400

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

0.00

1.00

2.00

3.00

4.00

5.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Page 78 of 140



Prescott Wastewater System – 2022 Annual Report Rev.0 Issued: 01-Feb-2023 P a g e  | 5 
 

5.3.1 5-year Total Phosphorus Trend 

 

5.4 Total Ammonia Nitrogen (mg/L) 

 

5.4.1 5-year Total Ammonia Nitrogen Trend 

 
 
 
 

0.0
5.0

10.0
15.0
20.0
25.0
30.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Page 79 of 140



Prescott Wastewater System – 2022 Annual Report Rev.0 Issued: 01-Feb-2023 P a g e  | 6 
 

5.5 Imported Waste Quality 
There was no imported waste in 2022. 

6 Effluent Quality 

The monthly average concentrations of the carbonaceous biochemical oxygen demand (CBOD5), total 
suspended solids (TSS), total ammonia nitrogen (TAN), and total phosphorus (TP) remained below the 
effluent objectives and limits outlined in the facility’s ECA during 2022. In addition, the effluent pH 
remained within the limits and objectives throughout the year. The geometric mean density of E. Coli in 
the effluent also remained within the ECA limit and objective in 2022. 

6.1 Effluent Quality Assurance and Control Measures Taken 
This system is part of OCWA’s Seaway Valley Cluster.  The cluster is supported by the Eastern Regional 
Hub, and corporate resources. Operational Services are delivered by OCWA staff that live and work in 
the community.  The systems are operated to meet compliance with applicable regulations. The system 
has comprehensive manuals detailing operations, maintenance, instrumentation, and emergency 
procedures. All procedures are treated as active documents and are updated as required.  These 
documents are also part of OCWA’s Quality & Environmental Management System. 
 
The process is reviewed and maintained by certified operators.  These operator’s complete in-house 
rounds and testing to monitor the process.  All Sampling and analysis follow approved methods and 
protocols for sampling, analysis and recording as specified in the Ministry’s Procedure F-10-1, 
“Procedures for Sampling and Analysis Requirements for Municipal and Private Sewage Treatment 
Works”, the Ministry’s publication, “Protocol for the Sampling and Analysis of Industrial/Municipal 
Wastewater” and the publication, “Standard Methods for the Examination of Water and Wastewater”.   
 
All final effluent samples collected during the reporting period to meet legislated sampling requirements 
are submitted to Caduceon Kingston for analysis, with the exception of pH and temperature. Caduceon 
Kingston has been deemed accredited by the Canadian Association for Laboratory Accreditation (CALA), 
meeting strict provincial guidelines including an extensive quality assurance/quality control program.  By 
choosing this laboratory, the Ontario Clean Water Agency is ensuring appropriate control measures are 
undertaken during sample analysis.  The pH and temperature parameters are analyzed in the field at the 
time of sample collection by certified operators, to ensure accuracy and precision of the results 
obtained.  
 
OCWA uses several computer systems which include: 

• Process Data Management (PDM)  
o This database program consolidates all operational data from a variety of sources 

including field data, online instrumentation, and electronic receipt of lab test results for 
reporting, tracking and analysis. 

• Maximo – OCWA’s Work Management System (WMS)  
o This program is used to track and schedule maintenance activities for all equipment in 

the system. It is also used to assign tasks for specific operational tasks. 
• Wonderware (OUTPOST5)/SCADA 

o Wide-area SCADA system allows for process optimization and data logging, process 